
ClimbMax 150                            ClimbMax4.5 
  S/N 150000-166189                                                   S/N 166190-176195 
                                                                                (A.K.A. 4000 model)
Part # Description Qty.

ELECTRICAL
SK-16423 Motor 1
SK-16334 Power Board, 115/230V, Current style 1

Note:  If replacing older style power board utilizing an external transformer:       
You MUST also order current style:                                                       Switch 
Plate(AX-61554) & Power Cord(AW-14007)

AX-61133 Display Board, Series 4.5 -                                              REPAIR ONLY 1
AX-61053 Display Board, ClimbMax 150 -                                         REPAIR ONLY 1
EC-61121 E-Prom, ClimbMax 150 1
EC-61122 E-Prom, Series 4.5 1
DE-51967 Overlay, Series 4.5 1
DE-51900 Overlay, ClimbMax 150 1
AC-61106 Console, Series 4.5                                                         REPAIR ONLY 1
AX-61044 RPM Sensor 1
DE-51384 RPM Disc 1
AW-61059 Display Cable, Ribbon 1
AX-71064 Polar Receiver, Series 4.5, 11/95 or later 1
AD-61125 Polar Receiver, Series 4.5, before 11/95 1
AD-61055 Polar Receiver, ClimbMax 150 1

SLACK SWITCH
SW-33007 Arm, Slack switch actuator 1
SK-17520 Slack switch kit, includes cable and switch 1

For older style climbers
TR-13010 Power Transformer, short red end 1
AX-61104 Power-in Jack Assembly 1

For newer style climbers
AX-61228 Switchplate Assy, post-302772 1
AW-14007 Power cord, 10 ft. use with above switchplate 1

MECHANICAL
BD-45028 Belt, Friction 1
HB-44026 Bushing, Cable Clevis to Pedal 2
AX-71115 Bushing Kit, Used on: Pedals, Parallel & Crank Arms 1
HB-44058 Bushing, Crank Arm Pivot Shaft 4
HX-54003 Bumper, Rubber Pedal 1-1/2" 2
HX-54002 Bumper, Rubber, on Crank Arm 2
AW-51044 Cable,Drive- 5/16" Old Mech, <April 96 (bolt on eyelet) 2
AW-51045 Cable,Drive-3/8" New Mech,May 96>( U shaped clevis) 2
AW-45007 Cable, Return 2
AX-61013 Chain                                                                        1
AX-71015 Clevis Kit, Cable Clevis & hardware - one per machine 1
AX-61009 Clutch Pulley 1
AX-61091 Clutch Shaft & Sprocket Assy 1

GO
BACK HOME
GO

BACK HOME

Part numbers and Prices subject to change without notice



AX-61010 Crank Arm, Left 1
AX-61147 Crank Arm, Right 1
HN-42033 Nut, 5/16-18" Nyloc Stainless - for Clevis 2
AX-61032 Parallel Arm Assy 2
AX-61357 Pedal Assy 2
HB-44014 Pillow Block Bearing                                           1
HS-53016 Screw, Clevis to Pedal - 3/8 x 3/4" Stainless 2
HS-41043 Screw, Pedal 2
FM-51068 Shaft, Crank Pivot 1
FM-51462 Shaft, Parallel Arm 1
FM-51048 Shaft, Pedal 2
HX-40027 Spring, Pedal Return 2
AX-61554 Switchplate Assy                                                1
AX-61017 Transmission Assy 1
HW-43029 Washer, Nylon .48" for clevis 2

COVERS/HANDRAILS
HX-54019 Grip (straight handrails) 2

AX-61060W Handrail, White 2
MISCELLANEOUS

HS-41006 Screw, #10-24 x 1/2" Self-tap [Cover] 8
HS-41027 Screw, #6-32 x 1/2" Blk Phillip [Console] 4
AW-61033 SmartLink Communications Cable 0
AX-61026 Terminator Plug 1
EF-33017 Fuse, 1/4 A, Universal Power Board (after 4/96) 1
EF-33005 Fuse, 3/4 A Slow Blow for 110 VAC (pre- 4/96) 1
HA-50007 Polar Transmitter/Chest Strap 0
AW-14007 Power Cord, 10 foot 1
PL-40008 Glide, Front Foot 2
PL-05014 Rear Foot 2
AX-61375 Limit Pin, Step Height 2
FM-51093 Shaft, 3/8" Spring Pulley 2
PW-05036 Spring Pulley 2
HX-71028 Spring Pulley Upgrade Kit, S3.0 and earlier 0
CW-46002 Front Transport Wheel 2

MANUALS
LT-03001 Manual, Owner's ClimbMax 150 1
LT-03010 Manual, Owner's, Series 4.5 1
LT-03012 Manual, Service, Series 4.5 1

Part numbers and Prices subject to change without notice


